
 

 
Municipal Water Treatment Plant 

Energy Baseline Study 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 

Submitted to 
 

Pacific Gas and Electric Company 
245 Market Street 

San Francisco, CA  94105 
 

Submitted by 
 

SBW Consulting, Inc. 
2820 Northup Way, Suite 230 

Bellevue, WA  98004 
 

In Association with 
 

M/J Industrial Solutions 
1360 5th Ave. 

San Francisco, CA  94122 
 

August 28, 2006 
 
 
 
 

 
This program is funded by California utility customers and is administered by  

Pacific Gas and Electric Company under the auspices of the California Public Utilities Commission. 

Copyright (c) 2006 Pacific Gas and Electric Company. All rights reserved. 



 

Disclaimer 
 

Reproduction or distribution of the whole, or any part of the contents of this document without written 
[...]
used disinfectant and it is one of the chemical disinfectants that forms DBPs. 
 
Current DBP regulations set MCLs for Bromate at 0.010 mg/l, Chlorite at 1.0 mg/l, five Haloacetic acids 
(HAA5) at 0.60 mg/l and Total Trihalomethanes (TTHMs) at 0.80 mg/l. 
 
2.5 Stage 2 Disinfectants and Disinfection Byproduct Rule (DBP 2) 
 

EPA analysis of DBP data, submitted by drinking water plants under the Information Collection Rule, 
documents that elevated TTHM and HAA5 levels regularly occur at some locations in the distribution 
system while the overall average of TTHM or HAA5 levels at all DBP monitoring locations is below the 
MCL.  The data from the Information Collection Rule revealed that the highest TTHM and HAA5 levels 
can occur at any monitoring site in the distribution system. In fact, the highest concentrations did not 
occur at the maximum residence time locations in more than 50% of all ICR samples. The fact that the 
locations with the highest DBP levels vary in different public water systems indicates current DBP 
monitoring may not accurately represent the high DBP concentrations that actually exist in distribution 
systems, and that additional monitoring is needed to identify distribution system locations with elevated 
DBP levels. 
 
The DBP2 rule retains the current MCL for DBP, but adds a detailed monitoring plan to assess the levels 
of the regulated DBP at specific locations within the distribution system (systems who have 8 consecutive 
quarters of compliance samples below 40 mg/L TTHM and 30 mg/L HAA5 need not conduct the 
monitoring).  The sampling points will be identified through an Initial Distribution System Evaluation 
(IDSE) using historic compliance data, system flow data, hydraulic modeling etc.  The sample points will 
be monitored for two years, and Locational Running Annual Averages (LRAA) for TTHM and HAA5 
reported.   An LRAA exceeding either DBP limit triggers an Operational Evaluation and Report that 
examines the treatment plant operations and identifies changes to operations or treatment plant process 
modification to attain compliance.  Modification to achieve compliance may be as simple as reducing 
water retention time, increased flushing etc. However, in some cases capital improvements may be 
needed such as enhanced filtration, changing disinfectant or use of other TT. 
 
EPA’s analysis of the new treatment study data confirmed that certain technologies are effective at 
reducing DBP concentrations. The EPA identified granular activated carbon (GAC) and nanofiltration as 
Best Available Technologies (BAT) for DBP removal.  Other studies found UV light to be highly 
effective for inactivating Cryptosporidium and Giardia at low doses without promoting the formation of 
DBP. 
 
2.6 Inorganic Chemicals, Organic Chemicals and Radionuclides 
 
The EPA has established MCL for many inorganic chemicals and organic chemicals and some 
radionuclides.  Contaminants of particular concern to many water treatment plants include: arsenic, 
nitrates, herbicides and pesticides.  The last three are particularly common in agricultural regions. 

SBW Consulting, Inc.  Page  5 



Municipal Water Treatment Plant Energy Baseline Study 

 
2.7 National Secondary Drinking Water Regulations 
 
The EPA has also established National Secondary Drinking Water Regulations that set non-mandatory 
water quality standards for 15 contaminants. EPA does not enforce these "secondary maximum 
contaminant levels" or "SMCLs." They are established only as guidelines to assist public water systems in 
managing their drinking water for aesthetic considerations, such as taste, color and odor. These 
contaminants are not considered to present a risk to human health at the SMCL. 

SBW Consulting, Inc.  Page  6 



Municipal Water Treatment Plant Energy Baseline Study 

3. Water Systems 
 
3.1 Typical Characteristics of Groundwater 
 
Groundwater is water that comes from subterranean sources.  Groundwater has usually percolated through 
many layers of soil, sand and/or rock.  The water may come into contact with various organic and 
inorganic materials as it percolates through the ground.  Although groundwater is typically clear and cold, 
it may contain the following and other contaminants: 
 
Microorganisms 

• Viruses 
• Bacteria 

Inorganic chemicals 
• Arsenic 
• Chloride 
• Iron 
• Nitrate 
• Manganese 
• Sulfate 

Organic chemicals 
• Herbicides 
• Pesticides 
• Polychlorinated biphenyls (PCBs) 

Radionuclides 
Color 
Odors 
Gases 
 
3.2 Typical Treatment for Groundwater  
 
Often, groundwater is treated only by disinfection.  Chlorine is commonly used for disinfection, however 
there are several other methods for providing disinfection.  Section 4 provides detailed information about 
the other primary techniques used for disinfecting drinking water.  Groundwater is required to be treated 
by additional processes if the concentration of any contaminant exceeds the limits established by 
regulatory agencies.  Figure 3.1 is a schematic of a typical groundwater treatment system.

SBW Consulting, Inc.  Page  7 



Municipal Water Treatment Plant Energy Baseline Study 

 
Figure 3.1. Schematic Diagram of a Typical Groundwater Treatment Plant. 
 
 

 
 
 
3.3 Typical Characteristics of Surface Water 
 
Surface water is water that comes from rivers and reservoirs.  Surface water can contain a wide variety of 
constituents due to the wide range of features and conditions the raw water may contact.  Snowmelt or 
rain ‘run-off’ can contain minerals, silt, plant matter, algae and various biological impurities.  Surface 
water may contain: 
 
Microorganisms 

• Viruses 
• Bacteria 
• Giardia Lamblia 
• Cryptosporidium 

Inorganic chemicals 
• Copper 
• Lead 
• Mercury 
• Silver 
• Other heavy metals 

Organic chemicals 
• Herbicides 
• Pesticides 
• Volatile organic compounds (VOCs) 

Color 
Odor and tastes 
Gases 
Turbidity 
Algae 

SBW Consulting, Inc.  Page  8 



Municipal Water Treatment Plant Energy Baseline Study 

 
Surface water quality can be affected by numerous factors such as weather conditions, disposal from 
upstream facilities, and urban and farm run-off.  
 
3.4 Typical Treatment for Surface Water 
 
Treatment plants that process surface water typically provide several processes in order to remove the 
broad range of pollutants that could be present in the water.  Several physical processes are typically used 
in order to remove pollutants.  Physical processes include screening, coagulation, flocculation, 
sedimentation and filtration.  Like groundwater, surface water is disinfected prior to discharge in to the 
distribution system.   Section 4 provides detailed information about processes used in surface water 
treatment plants and disinfection alternatives.  Figure 3.2 is a schematic of a surface water treatment 
facility. 
 
Figure 3.2. Schematic Diagram of a Typical Surface Water Treatment Facility 
 
 

Storage
Reservoir

Reservoir or
River

Water
Treatment

Plant

Booster
or

Distribution
Pumps

Raw
Water

To
Distribution

Water Treatment Plant

Raw
Water

Screen

Rapid
Mix

Flocculation
and

Sedimentation

Alum & Polymer

Sludge

Disinfection

Ozone, UV,
Chlorine or Other

Disinfectant

Backwash
water

Sand
or

GAC

Filtration

Washwater

  
 
 
Reference: 
Water and Wastewater Industries:  Characteristics and Energy Management Opportunities, CR-106941, Electric 
Power Research Institute.  Copyright 1996.  

SBW Consulting, Inc.  Page  9 



Municipal Water Treatment Plant Energy Baseline Study 

3.5 Electrical Consumption for Typical Groundwater and Surface Water Treatment 
Plants 

 
The vast majority of electricity consumed in a typical facility treating groundwater that provides only 
chlorination for disinfection, is associated with pumping the water.  The report, Water and Wastewater 
Industries: Characteristics and Energy Management Opportunities (Ref. 3-1) indicates that for a ‘typical’ 
plant producing 1 million gallons per day (MGD) of drinking water, approximately 600 kWh/day would 
be used for pumping water from a well, 10 kWh/day would be used chlorinating the water and 1,200 
kWh/day would be used for booster (distribution) pumping.  The treatment facility was assumed to have a 
lift of 150 ft from the groundwater table to the level of a storage tank and a distribution system pump with 
a discharge pressure of 125 PSI.  For this facility, less than 1% of the electricity is used in the treatment 
process.  Based on these criteria, the energy requirement for treatment is 10 kWh/million gallons (MG) of 
water produced.  The energy requirement for the facility is 1,810 kWh/MG of water produced.  
 
Table 3.1 shows the approximate electrical energy requirements for various treatment processes for plants 
ranging from 1 MGD to 100 MGD in size.  Based on the information in the table, the processes utilize 5-
10% of the total electrical energy consumption of a typical surface water treatment plant.  Based on this 
information, the energy requirement for treatment ranges from 144 kWh/MG for the smaller plant to 78 
kWh/MG for the larger plant.  The energy requirement for the facility is 1,470 kWh/MG for the smaller 
facility and 1,404 kWh/MG for the larger plant.   
 
Table 3.1. Electricity Requirement for ‘Typical’ Surface Water Treatment Plants 
 

Plant Size    
1 MGD

Plant Size    
10 MGD

Plant Size    
100 MGD

Process

Electrical 
Energy 

Consumption 
(kWh/d)

Electrical 
Energy 

Consumption 
(kWh/d)

Electrical 
Energy 

Consumption 
(kWh/d)

Raw Water Pumping 121 1,205 12,055
Screening  (1) 16 48 144
Alum Feed System 9 10 80
Polymer Feed System  (1) 27 30 240
Rapid Mixing 41 308 3,080
Flocculation 10 90 904
Sedimentation 14 88 876
Sludge Pumping 4 40 400
Filter Backwash Pumps 8 77 767
Backwash Water Discharge 13 123 1,288
Chlorination 2 3 8
    subtotal Treatment Only 144 817 7,787
Distribution Pumping 1,205 12,055 120,548
Total (kWh/day) 1,614 14,894 148,177
 
(1) Estimated electrical consumption 
 
Water and Wastewater Industries:  Characteristics and Energy Management Opportunities. 
Electric Power Research Institute.  CR-106941.  Copyright 1996. 

SBW Consulting, Inc.  Page  10 



Municipal Water Treatment Plant Energy Baseline Study 

 
Table 3.2. Energy Consumption for Typical Water Treatment 
 

Water Small Large
Source Plant Plant

1-5 MGD 100 MGD
Energy Energy 

Consumption Consumption
kWh/MG kWh/MG

Groundwater 10 ~10
Surface water 144 78
 
 
 
References: 
 
3-1) Water and Wastewater Industries:  Characteristics and Energy Management Opportunities. 
       Electric Power Research Institute.  CR-106941.  Copyright 1996. 

SBW Consulting, Inc.  Page  11 



Municipal Water Treatment Plant Energy Baseline Study 

4. Treatment Techniques 
 
4.1 Conventional Treatment Techniques for Surface Water Treatment Facilities 
 
Screening 
The purpose for screens is to remove leaves, sticks and other debris.  Screen openings range in size from a 
fraction of an inch to more than an inch.  Two sizes of screens can be used in facilities where larger debris 
is removed ahead of the smaller debris. 
 
Rapid Mixing 
The purpose of rapid mixing is to achieve broad dispersion of chemicals added to the raw water.  The 
chemicals are designed to enhance the coagulation and flocculation of fine suspended particles that 
otherwise would not settle by gravity in the sedimentation tanks. 
 
Coagulation 
The raw water contains fine suspended particles with similar electrical charge that prevents them from 
agglomerating.  In this stable solution, colloids and suspended solids are difficult to remove.  The addition 
of a chemical reagent, or coagulant, destabilizes the colloid electrostatic charge and allows separate 
colloids to agglomerate. 
 
Flocculation 
High molecular weight chemicals are used to attract and trap the fine suspended particles.  The high 
molecular weight chemicals form ‘long’ fibrous webs that trap the destabilized fine particles.  The 
combination of the fibrous molecules plus the trapped, fine particles become heavy enough that they will 
‘settle out’ of the water by gravity in the sedimentation tanks.   
 
Sedimentation 
Sedimentation is the process of utilizing gravity to remove suspended solids from the water.  
Sedimentation tanks are designed as large tanks in which the water is quiescent.  The very slow 
movement of the water through the tank allows suspended solids to settle out of the flow, to the tank 
bottom.  As discussed previously, alum and polymer are often added to enhance the settling of fine 
particles.  Sedimentation is not a disinfection process, however it is a process that reduces the amount of 
disinfectant required.  In addition, by removing most of the organic material from the water, less organic 
material remains in the water to form DBP when the disinfectant is added.  Approximately 85% of the 
suspended matter entering the sedimentation tank is removed during the sedimentation process.  The 
settled material is referred to as sludge or residual.  The sludge is removed from the sedimentation tank 
with the use of scrapers that move the sludge to a sump from which the sludge is pumped out of the tank.  
The sludge may be dewatered by mechanical process, such as a filter press or may be dewatered by use of 
drying beds.  The dewatered or dried sludge is then hauled off-site for disposal.  
 
Granular Filtration 
Granular filters are used to remove most of the remaining particles.  There are four main types of granular 
filters: sand, dual media of sand and anthracite coal, diatomaceous earth and granular activated carbon 
(GAC).   
 
Granular filter materials remove fine solids that pass through the sedimentation process.  Sand filters trap 
solids whereas porous filter material such as GAC adsorb and absorb particulates.  Adsorption refers to 
the adherence of particulates to the surface of the activated carbon, while absorption is the trapping of the 
particles in channels of the activated carbon.  For the purposes of the granular filtration process, these 
aspects are not distinguished. 
 

SBW Consulting, Inc.  Page  12 



Municipal Water Treatment Plant Energy Baseline Study 

Granular filters need to be backwashed or if GAC, regenerated.  Generally, filters are backwashed once 
every 24 to 48 hours, for a period of 15 to 20 minutes.  The solids in the backwash water are typically 
concentrated and the sludge is mixed with the sludge from the sedimentation tank.  The backwash water is 
re-directed back to the rapid mix area for treatment. 
 
In addition to being effective in removing fine particulates, GAC also removes volatile and synthetic 
organic compounds, DBP, radionuclides in addition to chemicals that impart an unpleasant taste and odor.  
When the adsorption and absorption properties of the GAC are exhausted, the carbon must be regenerated 
or replaced.  It is expensive to regenerate or replace GAC and the spent GAC may be classified as a 
hazardous waste.   
 
Disinfection 
Disinfection refers to destroying disease-causing organisms or rendering them unable to replicate.  
Consequently, disinfection does not result in all organisms being destroyed, as is the case of sterilization.  
Disinfection in the water treatment industry is achieved by using chemical agents and/or physical agents.  
The most common chemical agents include chlorine, chlorine dioxide, ozone and hydrogen peroxide.  
The main physical agent for disinfecting drinking water is ultraviolet radiation (UV).  The efficacy, 
advantages and disadvantages of these disinfectants are discussed later in this section. 
    
4.2 Other Treatment Techniques 
 
Aeration 
A common treatment process is aeration, dramatically increasing the surface area of air and water contact.  
Aeration increases the concentration of oxygen in the water and improves the quality of the water in 
several aspects.  Aeration releases gases, such as methane, ammonia and hydrogen sulfide trapped in the 
water.  Aeration is helpful for removing volatile organic compounds.  Also, aeration enhances the 
removal of iron, manganese, zinc and other metals by oxidizing the metal and forming precipitates that 
can be removed during sedimentation.  Removal of unwanted gases and metals reduces objectionable 
taste and odor. 
 
Aeration can be accomplished in several ways, broadly separated into two categories.  The first category 
is subsurface introduction of air; the second category is mechanical systems.  Subsurface aeration systems 
range from systems with fine bubble diffusers, to coarse bubble diffusers, to aspirators.  Generally, fine 
bubble aeration systems provide greater oxygen transfer than coarse bubble aeration systems.  However, 
coarse bubble or aspirated systems would provide greater removal of volatile organic compounds than 
fine bubble aeration systems.  An example of a mechanical aeration system is spray aeration.  Spray 
aeration systems spray the water into air.  As the water is broken into small droplets, a large water-to-air 
surface area is created.  Other mechanical methods of aeration are to cascade water through trays or over 
waterfalls. 
 
In general, a fine bubble aeration system is more energy efficient than a coarse bubble aeration system or 
a mechanical aeration system for the purpose of improving dissolved oxygen concentration.  However, a 
mechanical aeration system may be more efficient for removal of volatile organic compounds than a fine 
bubble aeration system or coarse bubble aeration system.  Thus, it is crucial to understand the specific 
objectives of the treatment process at each treatment facility when identifying opportunities for improving 
energy efficiency.    
 
Pretreatment Oxidation 
Pretreatment oxidation involves the use of an oxidant or disinfectant early in the treatment process, such 
as after the screening process.  Considerations for this process are: 

• Oxidize compounds for subsequent removal  
• Control growth of microorganisms and higher organisms that could detrimentally affect 

downstream processes 

SBW Consulting, Inc.  Page  13 



Municipal Water Treatment Plant Energy Baseline Study 

• Provide initial treatment with sufficient time for further treatment if necessary  
 
There are potential problems associated with pretreatment oxidation: 

• Variable water quality could result in the use of large amounts of the oxidant 
• Depending upon the oxidant, DBP could be formed (particularly if chlorine is used) 
• Oxidant can lose some cells creating objectionable tastes or odors 

 
The advantages and disadvantages associated with typical oxidants will be discussed in Section 4.3 
Disinfection Techniques.   
 
Membrane Filtration 
Membrane filtration can be used to remove a broad range of contaminants from particles as large as sand 
and as small as dissolved organics.  There are four levels of membrane filtration applicable to water 
treatment: micro-filtration (MF), ultra-filtration (UF), nano-filtration (NF) and reverse osmosis (RO).  
Figure 4.1 shows the relative sizes of matter that are removed by each of the four levels of membrane 
filtration. 
 
The 2005 EPA report Low-Pressure Membrane Filtration for Pathogen Removal reported there were 28 
facilities in California using MF or UF for treatment of drinking water.  (Ref. 4-1)  The number of 
facilities planning to use either MF or UF has been growing dramatically over the last decade.  There are 
several reasons for the growth in use of membrane processes: 

• Surface Water Treatment Rule (SWTR) and subsequent revisions require higher levels of 
turbidity and particle removal.  MF and UF processes can be used to consistently achieve 
treatment objectives. 

• LT2 has identified membrane filtration as a separate TT that can be used as part of a “toolbox” of 
treatment options to obtain higher levels of Cryptosporidium removal.  

• MF and UF are particulate filters and can replace conventional granular filter systems. 
[...]
Elec. Use                          low                       medium              low                     high            high              low                 high                 high           high 
 
Capital Cost                      low                       medium              low                   medium        high              low                 high                 high           high 
 
O & M Cost                      low                       medium              low                   medium        high              low                 high                 high           high 
 
Safety                                high                      medium              low                     low           medium         low               medium           medium      medium 
 
Complexity                        low                          high                 low                     low             high             low                 high                 high          medium 
 

Table 7.1. Criteria for Comparison of Disinfectants  
 

 
Rating System 
Disinfection Efficacy:  4 – Excellent; 3 – Good; 2 – Fair; 1 - Poor 
Other Characteristics:  low - Advantageous;  medium – Satisfactory;  high - Unfavorable

Mu



Municipal Water Treatment Plant Energy Baseline Study 

SBW Consulting, Inc.  Page 35 
 

Ozone 
On-site energy consumption for ozonation is a function of such factors as whether air or pure oxygen is 
used for the production of ozone, the ozone dosage needed, and the scale (size) of the plant.   
Generalized energy requirements for key processes for producing ozone are provided in Table 7.2. 
 
Table 7.2 Estimated Energy Requirement for Ozone Generation 
 

kWh/lb O3  Generated kWh/lb 
to dry 

air 

kWh/lb 
for O3 

Contacting

kWh/lb for 
off gas 

Destruction 

Total kWh/lb 
of O3 

Generated 
8 (air)       3         0*         2       13 
5 (6% O3 from O2) N.A.**         0*         2         7 *** 
7.5 (16% O3 from O2) N.A. **         0*         2        9.5 *** 

 
*    For bubble diffuser contactors.  All other contactors require additional Energy. 
**  Not applicable: liquefied oxygen would be transported to the site. 
*** On-site energy requirement - excludes power for oxygen production. 
 
    Source:  Ozone Reference Guide EPRI CR-107260 
 
As can be seen from the above, the on-site energy requirement to generate ozone from pure oxygen is 
roughly half to three-fourths the amount to generate ozone from air.   
 
Typical ozone dosage for pre-oxidation (pretreatment) is 1.0 mg/l to 2.0 mg/l and the dosage for 
disinfection 4.0 mg/l to 6.0 mg/l.  Based on information from Table 7.2, the estimated energy 
consumption would be as follows: 
 

• A medium-to-large sized plant using ozone from pure oxygen for pre-oxidation (pretreatment) 
might use an ozone dose of 1.5 mg/l, which would require 119 kWh/MG to produce the ozone.  
(Based on 9.5 kWh/lb of O3)  

• A medium-to-large sized plant using ozone from pure oxygen for disinfection might use an ozone 
dose of 5.0 mg/l, which would require 398 kWh/MG to produce the ozone.  (Based on 9.5 kWh/lb 
of O3) 

 
In the late 1990’s the Milwaukee, WI and Green Bay, WI plants implemented ozonation for pretreatment 
while the Oshkosh, WI plant implemented ozonation for disinfection.  Based on the limited data available 
from the report, Energy Use at Wisconsin’s Drinking Water Facilities, it appears the energy consumption 
at the Milwaukee and Green Bay plants increased from approximately 1,400 kWh/MG to about 1,600 
kWh/MG and from 1,800 kWh/MG to about 1,900 kWh/MG, respectively.  Thus, the increases were 
approximately 200 kWh/MG and 100 kWh/MG for the two plants.  The increased energy use for 
pretreatment is consistent with the estimate of energy use for ozone pretreatment based on information 
from the Ozone Reference Guide. 
 
The energy consumption at the Oshkosh plant changed from approximately 1,000 kWh/MG to 1,600 
kWh/MG, an increase of 600 kWh/MG. 
 
UV Radiation 
UV disinfection of drinking water has been used on a limited basis in the U.S., however its use is 
becoming more widespread.  Energy consumption for UV radiation is a function of the needed UV dose, 
flow rate, water quality, type and amount of contaminants, and other factors.  There is limited data on 
typical dose rates of UV radiation for disinfection drinking water in the U.S.  UV radiation is commonly 
used for disinfection in Norway.  Dose rates in the range of 40 mj/cm2 are typical in Norway.  (Ref. 7-3)  
UV doses for 2 and 3-log inactivation of bacteria are in the range of 20 to 36 mj/cm2.  Dose rates in the 



Municipal Water Treatment Plant Energy Baseline Study 

range of 30 to 180 mj/cm2 have shown to be needed to control viruses.  Although investigations by Rice 
& Hoff, 1981; Karanis et al., 1992) indicated UV radiation was not very effective for controlling 
Cryptosporidium oocysts.  More recent studies have shown UV radiation in the dose range around 40 
mj/cm2 is effective for controlling Cryptosporidium oocysts.  Some treatment plants might opt to design 
for inactivating bacteria and Cryptosporidium oocysts but not for control of viruses, intending to control 
viruses by adding a chlorine-based disinfectant that would also provide residual disinfectant for the 
distribution system.  
 
The amount of UV required to achieve disinfection is dependent upon several parameters, including 
turbidity and the concentration and type of contaminants.  However, as an example to compare the energy 
consumption for low pressure and medium pressure UV lamps, a dose of 180 mj/cm2 using low-pressure 
UV lamps would require an energy consumption of approximately 77 kWh/MG.  Using medium-pressure 
UV lamps to apply 180 mj/cm2, would require an energy consumption of approximately 160 kWh/MG.  
Although there is a substantial energy savings to the use of the low-pressure lamps, the advantages of 
medium pressure UV systems, including: fewer lamps, lower cleaning and maintenance costs and easier 
dose control at reduced flow has made medium pressure UV systems the usual choice for drinking water 
disinfection for plants that treat a medium-sized or larger flow.  (Ref. 7-4) 
 
Using the energy consumption rates identified above, a 5 MGD drinking water plant using a medium 
pressure UV system would consume about 800 kWh/day.   At a power cost of $.10/kWh the energy cost 
would be approximately $29,000/yr.  The annual cost savings from using low pressure UV would be 
about $15,000/yr.  The difference in amortizing the capital cost of the systems in addition to differences 
in maintenance costs would need to be assessed to determine the more cost-effective system.   
 
Membrane Filtration 
Although ultra-filtration is not directly comparable to the disinfection techniques discussed previously, 
ultra-filtration is effective in removing bacteria and viruses without producing DBP.  As discussed in 
Section 4, the use of ultra-filtration at water treatment plants has been increasing dramatically over the 
last 10 years.  However, the ultra-filtration process uses a significant amount of energy.  The primary 
energy costs in membrane filtration systems are for operating the feed water pump, backwash pumps, 
compressors and residual pumps.  Table 7.3 provides information annual power cost from 3 bids 
submitted for the construction of a 5.2 MGD membrane treatment facility.  Power consumption was 
estimated based on the assumption that the power cost was based on an average plant flow of 5.2 MGD 
for 365 days per year. 
 
Table 7.3  Estimated Power Consumption for 5.2 MGD Membrane Water Treatment Facility  

Supplier A Supplier B Supplier C Average
Operational costs

Feed pump power  ($/yr) 38,617 37,485 57,000
Backwash pumping  ($/yr) 1,535 18,559 0
Residuals pumping  ($/yr) 2,111 5,805 2,100
Air compressor power  ($/yr) 6,298 1,000 15,200

Total of power costs  ($/yr) 48,561 62,849 74,300 61,900
Annual Power Consumption  (kWh/yr)  (1) 485,610 628,490 743,000 619,000
Power Consumption  (kWh/MG) 256 331 391 326
 
Source: Micro-filtration and Ultra-filtration Membranes for Drinking Water, AWWA Manual M53, 2005. 
 

(1) Bids were based on energy cost of $.10/kWh.  Assumed that annual power consumption was 
based on an average of 5.2 MGD for 365 days. 

SBW Consulting, Inc. Page 36 



Municipal Water Treatment Plant Energy Baseline Study 

 References: 
 
7-1)  Energy Use at Wisconsin’s Drinking Water Facilities, Elliott, T., et al, Wisconsin Focus on Energy 
and The Energy Center of Wisconsin, ECW Report Number 222-1, July, 2003. 
7-2) Ibid. 
7-3) Norwegian Institute of Public Health 
7-4) Alternative Disinfectants and Oxidants Guidance Manual, EPA Office of Water, EPA 815-R-99-

014, April 1999. 

SBW Consulting, Inc. Page 37 



Municipal Water Treatment Plant Energy Baseline Study 

8. Baseline Design, Energy Efficiency Measures and Incentives 
This Section addresses the baseline design for water treatment plants and provides incentive information 
about energy efficiency measures for treatment techniques and equipment choices. 
 
8.1 Baseline Design, Energy Efficiency Measures and Incentives for Treatment Techniques 
 
Conventional Treatment Techniques 
For the conventional treatment techniques such as screening, aeration, coagulation, flocculation, 
sedimentation and granular filtration, the primary energy consumption is a result of the use of a motor for 
pumping water.  The baseline for these treatment techniques is use of EPAct motors.  The primary 
energy efficiency measure is use of premium efficient motors. 
 
Membrane Filtration 
The baseline for membrane filtration projects is use of EPAct motors and no or limited pretreatment.  The 
two main energy efficiency measures for membrane filtration systems are pretreatment of the water prior to filtration 
and the use of premium efficient motors to achieve the water pressure (or vacuum) needed for filtration.  
Pretreatment could be sedimentation, coagulation & sedimentation or coagulation, flocculation & sedimentation. 
 
UV Disinfection 
The baseline for UV disinfection projects is use of medium pressure UV lamps.  The main energy efficiency 
measure is the use of low-pressure UV lamps. 
 
Ozone 
The baseline design for ozone systems is on-site generation of enriched oxygen gas concentration prior to 
ozone production and fine bubble diffusion of the ozone in the water.  The main energy efficiency measure is 
transport of oxygen (in liquid form, LOX) to the treatment facility.  Since LOX transport to the site has a lower 
capital cost than on-site generation of enriched oxygen, there is no incentive for the selection of that option.  There 
is no energy efficiency improvement to fine bubble diffusion, since fine bubble aeration is part of the usual design. 
 
Ozone/Peroxide 
The baseline and efficiency measures for ozone/peroxide are the same as for ozone.   
 
UV/Peroxide 
The baseline and efficiency measures for UV/peroxide are the same as for UV disinfection. 
 
Raw Water Pumping 
The baseline for raw water pumping is use of EPAct motors and throttling or by-pass to achieve variable flow 
rates.  The main energy efficiency measures are use of premium efficient motors and use of a VFD.  However, if the 
treatment facility is designed in such a way that it requires use of a VFD then it is not eligible for an incentive 
payment.  Note: installation of a VFD does not guarantee energy savings.  A fixed rate of pumping for an 
appropriately sized pump may be as efficient or more efficient than use of a VFD.     
 
Finished Water Pumping 
The baseline for finished water pumping is use of EPAct motors.  The main energy efficiency measure is use of 
premium efficient motors.  Another efficiency measure is use of a booster pump for those customers located at a 
higher elevation rather than raising the pressure of the whole distribution system in order to serve the high elevation 
customers.  Also, a VFD could be an efficiency measure. 
 
8.2  Baseline Design, Energy Efficiency Measures and Incentives for Equipment Choices 
 
Motors 
The baseline for motors is constant speed, EPAct motors.  One energy efficiency measure is use of premium 
efficient motors.  The Energy Policy Act (EPAct) requires that most motors sold in the U.S. meet specific 
minimum energy efficient standards.  The Consortium for Energy Efficiency (CEE) developed a standard 
for Premium Efficiency Motors (PEM).  PEMs exceed the efficiency of EPAct motors by approximately 

SBW Consulting, Inc. Page 38 



Municipal Water Treatment Plant Energy Baseline Study 

1% to 3%, depending primarily on the size of the motor.  PEMs use energy more effectively, and their 
superior design provides a higher power factor.  As a result, PEMs require less maintenance and are more 
reliable. Pump motors typically account for about 80% of the energy costs in water treatment facilities, 
and the lifetime energy cost to run a continuous duty motor are 10 to 20 times higher than the original 
motor cost.                                               
 
Use of a VFD can be an energy efficiency measure when there is significant variability to the flow rate.  However, it 
is not appropriate to pay an incentive for a VFD when use of a VFD is required by the system.  
      
Pumps 
The baseline for pumps is standard components and interior surfaces.  One energy efficiency 
measure is the use of highly durable components that do not wear and reduce efficiency as quickly as 
conventional components.  A second energy efficiency measure is to line the interior of the pump with a 
material that reduces the friction.  Another efficiency measure is use of a booster pump when a portion of 
the service area is located at a significantly higher elevation than the other customers.  Use of a booster 
pump avoids the energy use of maintaining the entire distribution system at a higher pressure than would 
otherwise be needed.  
 
Blowers and Compressors 
Blowers are typically used to provide volumes of air at 6 to 10 PSI above atmospheric pressure.  
Compressors are typically used to provide volumes of air at 75 PSI to 140 PSI.  Maximizing energy 
efficiency can be accomplished by having appropriately sized blowers and compressors to produce the 
needed flow rates; operating blowers and compressors within the design operating range for flow rate and 
pressure and as with pumps, maintaining blower and compressor components within manufacturer’s 
specifications.  A compressor uses as much as five times more energy to provide the same volume of air 
as provided by a blower.  It is, therefore, very important to utilize a blower when the lower air pressure is 
adequate.  The baseline for a blower is constant speed, multi-stage unit.  The primary energy 
efficiency measure is use of a high efficiency, single stage blower.    
 
If compressed air is needed on the site, it is important to provide the correct amount of air at the correct 
pressure.  An over-sized compressor costs in both first cost (purchase) and operating cost (energy).  Air 
supplied at a pressure higher than needed dramatically increases operating costs.  Even with the 
appropriately sized compressor, there are usually periods of operation when less than full capacity is 
needed from the compressor.  Having appropriate controls will help in reducing energy costs when lower 
airflow rates are required.  There are numerous approaches for providing capacity control to compressors, 
including modulation, unloading, variable displacement and variable speed.  Since the annual operating 
cost of a compressor is generally near the purchase price of a new compressor, it is very important to 
lower the annual operating cost by selecting an appropriately sized compressor with efficient capacity 
control.  A variable airflow demand usually makes a good application for a VFD.  If load/unload controls 
are selected, sufficient air storage volume must be provided to allow the compressor to operate efficiently.  
Maintenance of the compressor and its distribution system can have a dramatic effect on operating costs.  